
Date:

Ref No.: COA.

Page No.

Note:

Sample Characteristics:

CI No.:

BK No.:

Quantity :

Test Result

White Pellet

20230077

191A

123.75

Test MethodRequired RangeUnitTest Items

ORIGINAL

March 29, 2023

20230077

Grade:

Product Name:

CERTIFICATE OF QUANTITY

HDPE 52518

High Density Polyethylene-

Density

Melt Flow Rate at 190°C/2.16 kg gr / 10min 17-19 18.1 D1238

g/cm³ 0.948-0.960 0.954 D1505

The above results are valid only for the analyzed/tested sample(s) as indicated in the report.

This certificate may not be reproduced except in full unless permission for the reproduction has 

been in writing from the laboratory.

for and on the behalf of 

CROWN METASOFT LLC


